Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

- THIS PARTS CATALOGUE IS COMPILED FOR ALL SERVICE PARTS FOR THE MODELS OF MLE XRAY 200.

- THE XTM 200, XTR 200, XTM-R 200 AND XRAY 200 ARE USING THE SAME TYPE OF ENGINE.

- ANY DIFFERENCE BETWEEN COLOR CHART AND MOTORCYCLE WILL BE REVISED ACCORDING TO MOTORCYCLE.
- WHEN MODIFICATIONS OR ADDITIONS WHICH HAVE BEEN MADE AFTER THE ISSUE OF THE PARTS CATALOGUE

WILL BE ANNOUNCED IN THE PARTS NEWS.
- WHEN YOU ARE ORDERING REPLACEMENT PARTS, PLEASE REFER TO THIS PART CATALOGUE AND QUOTE BOTH
PART NUMBERS AND PART NAMES CORRECTLY.

Initial version date December 1, 2014

Motor Legend Enterprise Sdn Bhd

ALL RIGHTS RESERVED.
ANY REPRINTING OR UNAUTHORIZED USE WITHOUT THE WRITTEN PERMISSION OF MOTOR LEGEND ENTERPRISED SDN BHD IS EXPRESSLY PROHIBITED.

Page 1



Motor Legend Enterprise Sdn Bhd MLE XRAY 200 - Engine and Frame

MLE XRAY 200

Engine Parts

(Association: XRAY 200, XTM 200, XTR 200 and XTM-R 200)

E1 CYLINDER HEAD il =k Page 3
E2 CYLINDER J<fiT Page 4
E3 CRANKCASE #fifk Page 5
E4 CRANKCASE COVER #fi5 Page 6
E5 CRANK SHAFT HiiiiiAT Page 8
E6 STARTER CLUTCH HL#25) & & 2% Page 9
E7 CAM SHAFT-VALVE Bt 5k Page 10
E8 CAM CHAIN Ftix 555 Page 11
E9 OIL PUMP HLiti % Page 12
E10 CLUTCH &4 %% Page 13
E11 TRANSIMISSION 45 i %% Page 14
E12 GEAR SHIFTING %54 Page 15
E13 STARTING MOTOR J& zh Hi5h#1 Page 17
E14 MAGNETO FHLHL Page 18
E15 CARBURETOR AL #8 5, Page 19
E16 KICK STARTER 723/ i Page 20

Page 2



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E1 5%k CYLINDER HEAD
Fr 5 5 WA R PR B
Ref Part No. Chinese Description | English Description | Q‘ty

1 11101QM07000 | SHLLAH A - WA E [Head assy, cylinder 1
2 26431QK01000  |FEid R M3 iki%e Gear, tachometer driven 1
3 09241Q220801  |%F Plug, head 1
4 09206Q080806 | &N EH 8x11 Pin 2
5 02104Q060355  |#EFEM6x35 Bolt M6x35 8
6 02104Q060605  |#EM6x60 Bolt M6x60 2
7 11141QM07010 | SHELLE A Gasket, cylinder head 1
8 09206Q110803  |ENi% 11x16 Pin 2
9 09168Q060807  |# 4 Washer 2
10 11151QK01000  |)& =ik Rubber pad 6
11 09159Q080802  |#Z £} M8 Nut 1
12 09168Q080807 |k} Washer 4
13 09159Q080804 |55 FLUEREMS Nut 3
15 09482Q000818 KA FE Spark plug 1
16 11175QK01000  |#a X FLIE Cap, inspection 2
17 09280Q290802 |0 & ¢3x29.5 O-Ring ¢3%29.5 2
18 09289Q040802  |ihEf Oil seal 1
19 09161Q110801 |15 /K3 Gasket 1
20 26441QK01000  |EHEE Sleeve 1
21 26451QK01000  [vhd} O-Ring 1
22 09128Q050802  |MZETMS5x12 Screw M5x12 1
23 09402Q462007  [F% Clamp 1
24 13110QM07000 [ LEH S Pipe, intake 1
25 09280Q340802 |0 [ (2..4x31.7 O-Ring 1
26 03424Q060161  |MZ4TM6x16 Screw 2

Page 3




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E2 }X#L CYLINDER

e 5 HH SRR JEL AR =
Ref Part No. Chinese Description | English Description | Q‘ty

1 11210QM07010 | UiL#AALE Cylinder 1

2 09108Q080824 [ XLHEFF: L:180 Stud boltL:180 2

3 09108Q080825 Xk #EH: L:185 Stud bolt L:185 2

4 09108Q060824 WL uEF: L:34 Stud bolt L:34 4

5 05404Q011065  |t2£EM6 Nut 4

6 11241QM07000 | 5L %8 & 24 Gasket, cylinder 1

7 09206Q110804  |EAi4H 11x14 Pin 2

8 11151QK01000  |)& =ik Rubber pad 6

Page 4




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E3 #5144 CRANKCASE
F5 5 HH SRR JEL AR =
Ref Part No. Chinese Description | English Description | Q‘ty
1 09206Q130803  |EHiEH13x18 Pin 13x18 2
2 11300QK01000  |FE/AR4L & (FBJE 3)) Crankcase set 1
3 02104Q060555  |IE#EM6x55 Bolt M6x55 4
4 02104Q060605  |[IZ#:M6x60 Bolt M6%60 4
5 02104Q060755  |IEHEM6x75 Bolt M6x75 4
6 11319QK01000 |/ EAHR Plate 1
7 01404Q060105  [#F:M6%10 Bolt M6x10 1
8 09404Q066801  |F3%k Clip 1
9 09364Q120803 [ &k Pipe 1
10 | MLE33860QK01000 |2k Lead wire 1
11 11300QK01010  [FARZH A (WS 3)) Crankcase set 1

Page 5




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E4 83 CRANKCASE COVER
JF5 5 AR PSR o
Ref Part No. Chinese Description | English Description | Q‘ty
1 11340QK01010 | &4 28 5 44 (XUS 3)) [Cover, clutch 1
2 11971QK01000  [HLiMBir1 45 Lens, oil level 1
3 11482QK01020  |(XWJE 3h) Gasket, clutch cover 1
4 09206Q130803  |EHr4513x18 Pin 2
5 09168Q060807 | %} Gasket 1
6 02104Q060305  [#ZF:M6x30 Bolt M6x30 9
7 02104Q060455  |IEFEM6x45 Bolt M6x45 1
8 09259Q200801 | HLyyEN ¥ Plug, oil filler 1
9 09280Q160802 |07 [ O-Ring 1
10 09247Q140803 [T Plug, oil check 1
11 09168Q130801 |H & H[E Gasket 1
12 11351QK01000  [H B ML 75 XU Cover, magneto 1
13 11483QK01020  |fiHLAL 55 %5 2 Gasket, magneto cover 1
14 09206Q090803 | A 9% 12 Pin 1
15 02104Q060305  [#Z#M6x30 Bolt M6x30 2
16 02104Q060355  |#E#M6%35 Bolt M6x35 2
17 02104Q060405  [#ZHF:M6x40 Bolt M6x40 2
18 02104Q060505 | BEFEM6x50 Bolt M6x50 1
19 09247Q120802  |#ZFEM12x10 Plug, T.D.C 1
20 09168Q110801  |&H A& Gasket 1
21 11353QK01000  |%&1 Plug 1
22 09280Q220801 |07 O-Ring 1
23 11340QM07330 [ g &8st 480 (U 3h) [Cover, clutch 1

Page 6




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E4 3% CRANKCASE COVER
e 5 HH SRR JEL AR =
Ref Part No. Chinese Description | English Description | Q‘ty
23 11361QM07010 | K BhHLEEHE Cover,engine sprocket 1
24 | 02104Q050255  [#EFEMS5x25 Bolt M5%25 1
25 02104Q050355  |#E#EMS5x35 Bolt M5x35 2
26 E4026 TEARA - R BRAR Retainer 1

Page 7




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E5 HiAREM CRANK SHAFT
JF5 =7 AR PSR i3
3 Ref Part No. Chinese Description | English Description | Q‘ty
1 12200QM07000 | AR IZEAT & B, Crankshaft assy 1
2 12111QM07010 |75 & Piston 1
3 12140QM07010  |iHZEMAH A Ring set, piston 1
4 12151QM07000  |iH ZE4H Pin 1
5 09381Q160801  |vif ZEAH 14 P&l Circlip 2
6 09262Q280804 |47 Ayl 7K Bearing, RH 1
7 09262Q350802 |/ #h F % A& Bearing, LH 1
8 09282Q120801 | A5yt Oil seal, RH 1
9 16321QM07000  [HLiHZEIRB V%S Gear, oil pump drive 1
10 21111QM07000 | WIZK IRV Gear, primary drive 1
11 09140Q180801  |#&KF (A jiE) Nut 1
12 09166Q180801  |BiEHH Lock washer 1
13 09422Q040801 |4 Key, gear 1
14 | 101-K175-005-002 |+ Connecting Rod 1
15 | 101-K175-005-003 [&Etfli& Bearing ]
16 | 101-K175-005-004 |44 PIN 1

Page 8




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E6 HEFE &% STARTER CLUTCH

F5 5 AR JEL AR e
Ref Part No. Chinese Description | English Description | Q‘ty

1 12611QM07000 | HES1EEE Gear, starter idle 1

2 09206Q130804 | 4 Pin 1

3 09180Q130801 | #1& Spacer 1

4 12600QM07000  |HL &84l & Gear, starter idle 1

5 03614Q008164 | #24TM8x16 Screw M8x16 3

6 12620QM07010 | BB A4 & Gear, starter idle 1

Page 9




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E7 fic K2 )t CAM SHAFT-VALVE
JF5 s AR PR B
Ref Part No. Chinese Description | English Description | Q‘ty
1 12711QM07000 | F A ™M%e 4 Cam shaft 1
2 12741QK01000 | Ao 4e b4 Sprocket 1
3 09202Q050802 | 4415%8 Pin5x8 1
4 12747QK01000 | &4 B Washer 1
5 09100Q060808 | EFEM6x10.5 BoltM6x10.5 2
6 09390Q220801 | CHuFf C- Ring 1
7 12840QK 01000 BEHE Arm,valve rocker intake 2
8 09289Q050807 | yhidf 0il seal 2
9 12901031QK10 | 115 3 Retainer, spring 2
10 12861QK01000 | 4/ &b Shaft, rocker arm 2
11 09280Q080803 | O O-Ring 2
12 09164Q120806 I E] O-Ring Wave washer 2
13 09168Q060807 | “f#k Gasket 2
14 09135Q060802 | IZFEM6x25 Bolt 2
15 12911QM07000 | #E51] Valve, intake 1
16 12912QM07000 | HE 1] Valve, exhaust 1
17 12921QK01010 | K[ TN 50 Spring , valve inner 2
18 12922QK01010 | A [ 14k Spring , valve outer 2
19 12932QK01010 | <114k Cotter, valve 4
20 12933QK01010 | SI'1##& NE4E Seat, spring 2

Page 10




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E8 At S5 % CAM CHAIN
e 5 AR JEL AR =
Ref Part No. Chinese Description | English Description | Q‘ty
1 12760QM07000  |Ac <554 Chain, cam shaft drive 1
2 12771QM07000 |84 SR Guide, cam chain 1
3 12811QM07000 |5 2Tk B AR Tensioner, cam chain 1
4 12812QK01000-014 [#ZF2M8%39.5 Bolt M8x39.5 1
5 09168Q080806 EAY Washer 1
6 12830QMO07000 |k S #3444 Adjuster assy, tensioner 1
7 12837QK01020 [k B A5 Gasket, adjuster 1
8 01604Q060202 IZFEM6%20 Bolt M6x20 2
9 05420Q022063  |#& Spring washer 2

Page 11




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E9 #l#HZE OIL PUMP
e 5 H S A FR JEL AR i3
Ref Part No. Chinese Description | English Description | Q‘ty

1 16400QK01000  [HLiH R4 & Pump, engine oil 1
2 16331QK01000  |HLiliZE ikiFe Gear, driven 1
3 09261Q020802  |BKZH4H Pin 1
4 09383Q060801  |EFUFF Circlip 1
5 03414Q060255  |#E4TM6x25 Screw M6x25 3
6 16520QK01000 (LM 4 & Strainer, engine oil 1
7 03414Q350121  [#BETMS5x12 Screw M5x12 2
8 03014Q060851  |#EF:M6%85 Stud poitM6x85 1
9 05406Q011065 | #EIBEEM6 Nut 3
10 16523QK01000  [#EM & Cap 1
11 09280Q600801  |OZ[E] O-Ring 1
12 02204Q060203 |42 M6x20 Bolt M6x20 3
13 09247Q140804 [T Plug, drain 1
14 09168Q130801 |5 & & Gasket 1
15 16510QK01000  [(XUA 3h) Filter, engine oil 1
16 09280Q130803 | JEiH#ROMEp1.9x13 [O-Ring 1
17 09440Q180804 |3 Spring

18 16514QK01000  [JEASFmACRBUG 2l)  [Gasket 1
19 09280Q520801 |07 & O-Ring 1
20 16512QK0100  [HlyhiyEtss: (AUHB))  |Cap 1
21 03014Q060121  [XELIEFM6x12 Stud bolt M6x12 2

Page 12




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E10 B4 % CLUTCH

e 5 H S A R JEL AR i

Ref Part No. Chinese Description English Description Q‘ty

) ’1 21220QM07010  [B & KBALE Gear assy, primary |

(CSEE) driven

2 09181Q200811 | P34 Washer 1
3 21411QM07000  |B & #sfeiE e Hub, sleeve 1
4 09140Q160805  |/NFAIEEEMI16 Nut 1
5 09168Q160802 | {R-E:H[E] Lock washer 1
6 09181Q200809 | *F-#JE Washer 1
7 21441QK01000 [T &hBE4E F Plate, drive 6
8 21451QM07000 |3 Plate, driven 6
9 21462QK01000 | &5 &4 #sE A Disk, pressure 1
10 09440Q150802 |3 Spring 5
11 09116Q050801  [#ZHF:M5x16 Bolt M5x16 5
12 23110QK01000 | & &4 k45 Rod, push 1
13 23121QK01000 | & 2sThikE Peace 1
14 23122QK01000 |4 &5 1™ 46 il Cam shaft 1
15 09181Q100806 | *F-# [ Washer 1
16 09160Q150801 | P34 [ Washer 1
17 09263Q150807 | M VR £ Tl 7k Thrust bearing 1
18 09283Q100804  |iiEt Oil seal 1
19 21464QK01000  |Ti£4M6%25 Screw M6x25 1
20 22117QK01000  [WZFEM6 Nut M6 1
21 23271QK01000 |2 & 2sheiE Arm, release 1
22 01604Q060165  |MZ4TM6x16 Screw M6x16 1
23 09124Q060801 |+ FA BRI IZ4T Screw 1
24 | 23123QK01000-014 |13 EAR Washer 1
25 21251QK01000 |[B&#KBHNE Cluth, Hub, Inner Sleeve| 1

Page 13




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E11 ZF i #§ TRANSIMISSION
e 5 AR JELH4 R =
Ref Part No. Chinese Description | English Description | Q‘ty
1 24121QM07000 | a4l Countershaft 1
2 24359QK01000  |%hi&+% Washer 1
3 09263Q170802  |IXh iR £l & Bearing RH 1
4 05510Q162A22  |#h7K62/22/P672 Bearing LH 1
5 24741QK01000  |HhAFYHR Holder, bearing 1
6 03424Q060121  |#E4TM6x12 Screw M6x12 2
H ) 1 A g
7 09262Q200806  |6204C9 Bearing , RH 1
e ) 2l 4 ity e 7
8 05530Q006002  |6002-Z Bearing LH 1
9 24741QK01000  |%hiA& 444 Holder, bearing 1
10 03424Q060121  |WZ4TM6x12 Screw M6x12 2
11 09283Q300804  |MXBhHhHE27440%6  |Oil seal , LH 1
12 24751QK01000  [IXzhHh P4 PEEE  |Holder oil seal 1
13 01704Q060101  |WZ#EM6x10 Bolt M6x10 2
14 09181Q150807  |#& M Washer 1
15 05430Q021156 |l 3 PERSBE 15 Circlip 1
16 27511QM07030  |EFe(FL520%E %) Sprocket NT: 12 1
17 21125QM07000 |15 Spacer 1
18 09280Q210802 |0 21%2.5 O-Ring 1
19 09140Q16080  |#EEIMI16x1.5 Nut M16x1.5 1
20 09167Q220803 | 1%/ 3 fE| Washer 1
21 09181Q150807 |3 Washer 1
22 26260QK01000 |23 1550 4H & (5 3)) [1dle gear (Kick Starter) 1
23 24131QM07010 | 3RXah%H (XU 3)) Driveshaft 1
24 24120QM07000 |+ (a1 4hAL & Countershaft 1
25 24130QM07010 3B G (XA EN)  [Driveshaft 1
26 F1126-200-1 Gear, 5th Driven 1

Page 14




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E12 Z51% GEAR SHIFTING
e 5 AR JEL AR B
Ref Part No. Chinese Description | English Description | Q‘ty

1 25211QM07000 | 844k X 1 Fork, gear shifting I 1
2 25221QM07000 | AR $k X1 Fork, gear shifting 11 1
3 25231QM07000 | R4 4k XTI Fork, gear shifting II1 1
4 25411QK01000 | k44K S 1 Shaft, fork I 1
5 25421QK01000 | ZBR4 4k S 11 Shaft, fork II 1
6 25381QM07000 | % e A Plate, stopper 1
7 25322QK01000 | AFA4$EHE B |Gear, cam driven 1
8 25323QK01000 | T )7 1 Pawl, I 1
9 25324QK01000 | T/ 11 Pawl, II 1
10 09202Q050803 T Pin 2
11 09440Q040806 | T T HiliH 70 8 Spring 2
12 25331QK01000 AR Lifter, pawl 1
13 03424Q060121 B2ETM6x 12 Screw 2
14 25341QK01000 | ‘s Guide, cam 1
15 03424Q060121 BRETM6x12 Screw 2
16 25350QM07000 | A4 A E AR AH S [Stopper, cam 1
17 09103Q060813 MO 16 Bolt 1
18 09181Q060801 T2 [E Washer 1
19 09201Q040802 | F:4 Hook 1
20 09443Q100801 AR RS PR Ay 5 Spring 1
21 37720QK01000  [ZR4FFRH A Terminal base assy 1
22 09280Q260802 | O ¢2.4x26.2 O-Ring 1
23 03414Q050205  [#24TM5%20 Screw M5x20 2
24 04522Q040061  |#T4x6 Pin 4x6 1

Page 15




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E12 2244 GEAR SHIFTING

JF5 =7 HHC TR PSR Ko
Ref Part No. Chinese Description | English Description | Q‘ty
25 09247Q140803 BRFEM14x12 Plug, cam stopper 1
26 09168Q130801 2 Washer 1
27 25510QK01000 | APR44ha & Shaft, gear shifting 1
28 09180Q120803 (RS Spacer 1
29 09444Q260802 B EEHETS Spring 1
30 25671QK01000 | A4 [l {7 44 Stopper, arm 1
31 09283Q120802 AR il v Oil seal 1
32 09202Q050804 A Contact 1
33 09440Q040804 | il Ik 3% Spring 1
34 25310QM07000 | RSN EH A Cam, gear shifting 1

Page 16




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E13 E3h 38l STARTING MOTOR
Fr 5 5 WA R PR B
Ref Part No. Chinese Description | English Description | Q‘ty
31100QM07000 LB ALY Motor assy, starting 1
09280Q250804 O[E (3%24.5) O-Ring (3%24.5) 1
02104Q060305 BEAEM6%30 Bolt M6x30 2

Page 17




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E14 i AL MAGNETO

JF5 =7 H SRR PSR i3
Ref Part No. Chinese Description | English Description | Q‘ty

1 [32101QK01000 E A (BT Stator assy (AC) 1

2 132102QM07030 WA (T Rotor, flywheel (AC) 1

3 103434Q050255 IE2ETM5 %25 Screw M5x25 3

4 109125Q040801 I2ETMA4x12 Screw M4x12 2

5 [05404Q021101 25 M10 Nut M10 1

6 |05440Q030132 R 3% 13 Key 3x13 1

7 [32100QM07020 WEENLALE (3Zi)  [Magneto Comp (AC) 1

8 |32100QM07030 Tl LA & (B Magneto Comp (DC) 1

9 |32101QK01000 E A (ER) Stator assy (DC) 1

10 [32102QM07040 A (HI) Rotor, flywheel (DC) 1

Page 18




Motor Legend Enterprise Sdn Bhd MLE XRAY 200 - Engine and Frame

E15 {438 2% 2 L CARBURETOR ASSY
1 Fr 5 5 SR PR B
Ref Part No. Chinese Description | English Description | Q‘ty
1 |102-BS28-A AL TH A% 2 Carburetor Assy. 1

Page 19



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

E16 {23 KICK STARTER
e 5 H AR PR i3
Ref Part No. Chinese Description | English Description | Q‘ty
1 E15001 BB E Rubber 1
2 E15002 RS Lock washer 1
3 E15003 HBNFTF Lever kick 1
4 E15004 NER Ball 2
5 E15005 S5 Spring 1
6 E15006 LI EE Socket, kick starter lever 1
7 E15007 AR Bolt 1
8 09283Q160804 | Oil seal 1
9 09160Q160807  |HE fy 218 Washer 1
10 26240QK01000  |i#2ahIKsh k% Gear, starter drive 1
11 09160Q200805 | %k Washer 1
12 26211QK01000  |#Zz) % Shaft kick starter 1
13 26231QK01000  [#&3hat& Ratchet kick starter 1
14 09440Q310802 | s Spring 1
g 15 09160Q170804 | %k Washer 1
: 16 26221QK01000 |##E S & Guide shaft spring 1
ot 17 26212QK01000 ezl [a14y 335 spring 1
18 09380Q170803  |#PELYIR Spring 1
19 01704Q08020 IR Bolt 2
20 26232QK01000 [ #ficsl T4k Plate 1
21 26233QK01000 | ifitshiiik Plate 1

Page 20




Motor Legend Enterprise Sdn Bhd MLE XRAY 200 - Engine and Frame

MLE XRAY 200

Frame Parts

Page 21



Fl

F3
F4
F5
Fé
F7
F8
F9
F10
F11
F12
F13
F14
F15
F16
F17
FI3
F19

F20

MR S
i P

Je i 2 P
TF&-m4E
il 2

i 2 =
I B
BRI 4 2 B
GEEHA
T

ER
RENHLATHESR
i X
JfE
FAL. EHLE
i
i 4 14

¥, B, ERRAIE

A 4 8L AR
AT L Rl

Motor Legend Enterprise Sdn Bhd

FUEL TANK COCK ASSY

MUFFLER

ABSORBER ASSY, REAR
SWITCH-LEVER

FRONT BRAKE HOSE

FRONT CALIPER

REAR BRAKE ASSY

ABSORBER ASSY, FRONT

REAR MUAGUARD INNER FENDER
AIR CLEANER

FRAME

BRACKET, ENGINE

REAR FORK

REAR ROCKER

HANDLEBAR, REAR VIEW MIRROR
FUEL TANK
FRONT REAR FOOTREST

SIDE STAND, LEVERS

SHEERING STEM SHEILD,FRONT FENDER

FRONT WHEEL ASSY

Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page

Page

24
25
26
28
29
30

i1

13
M
35
36
37
k]
39
40

41

43

FI1 RS
F12 MRS
F213 i s

27 FM kEERE
F15 i R, FR
F26  EREM
F27  HIMRAT
F18  RRIT. fMITHE
F29  SEmiT
Fil ik
5] B
FI2 Wi
F13 H%FTLH
F34 il
F35 WM&, RITRER
Fi6  RHT
F37  LAH
Fi3-A Wik
Fi3-B Widk

Page 22

MLEXRAY 200 - Engine and Frame

REAR WHEEL ASSY

SEAT ASSY

FUEL COVER, SIDE COVER

HEAD COVER

SIDE COVER, REAR FENDER, REAR COVER
LOCK SET

HEAD LAMP

REAR LAMP

TURNING LAMP

SPEEDOMETER

WIRING

BATTERY

TOOL KIT

OIL COOLER
THROTTLE CABLE, CHOKE VALVE CABLE
REAR HANDLEBAR

TOOL BOX

STICKER (WHITE COVER)

STICKER (BLACK COVER)

Page 44

Page 45

Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page
Page

Page

46
47
48
49

50

52
53
54
55
56
57
58
59
60
b1

62



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F1 M FFRHAEFUEL TANK COCK ASSY

Fr 5 5 HISC A4 R JELA TR e

Ref Part No. Chinese Description | English Description | Q’ty
306-12Y2-001 THAETF A R Fuel Cock Assy. 1
212-KG-7 SIEDJ Clip 1 4
700-5787-05010 L2 BB MOX10 Flange Bolt M6x10 1
212-KG-1 i Clip 2
506-12Y2-003 BIE Rubber Pipe 1 2
506-12Y2-004 B2 Rubber Pipe 2 1

Page 23




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F2 J§75 % MUFFLER

e 5 HH SRR JEL AR &=
Ref Part No. Chinese Description | English Description | Q’ty

1 [225-20Y4-002 HEASH A A SR Ex Muffler Assy 1

2 [225-20Y4-002-001 HRE Exhaust Pipe 1

3 [225-20Y4-002-004 T AR A Muffler 1

4 [225-20Y4-002-005 A Pull spring 1

5 |700-6177-08-AG L2 B EMS Flange NutM8 3

6 |700-6187.2-M8-AG 7S A IR FEMBX 20 Hex.Socket bolt M8X20 1

7 [700-SLWLS-8X42 RURESIEAEMEX 42 Double thread bolt M8X42 2

8 |225-12Y2-002-007 AR Exhaust Washer 1

Page 24




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F3 JGIR/E 2% 5 ABSORBER ASSY, REAR
Fr 5 5 WA R EE i e
Ref Part No. Chinese Description | English Description | Q’ty
1 |214-12Y2-001 JE R A SR Absorber Assy, Rear 1
2 [214-12Y2-001-001 SRR AR A Absorber 1
3 1214-12Y2-001-002 M fdt & Bush 2
4 1700-6187.2-12-AG H R REM12x1.25 Flange Lock Nut 2
5 |700-5787-12050-AG |#£=218#:M12x1.25x50  |Flange Bolt M12X50 1
N - Hex Socket Button Head
6 [700-70.2-12050-AG  |Hbfr i dEFRED Screw M12x1.25x50 1
7 [F3-007 0 M O-Ring 2
8 |F3-008 JE VR A A A 2 Spacer, Absorber 1

Page 25




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F4 FF%-F3# SWITCH-LEVER

Fr 5 5 WA R EE i e
Ref Part No. Chinese Description | English Description | Q’ty
1 1614-20Y1-001L feFHTR Lh.Switch 1
2 |614-20Y1-001L-001 |#:%T Screw 1
3 [614-20Y1-001L-002 |#:%T Screw 1
4 1614-20Y1-001R HFHHR Rh.Switch 1
5 [614-20Y1-001R-001 |#:%T Screw 2
6 1504-20Y1-001L TR Grip.Lh 1
7 1504-20Y1-001R HFAE Grip. Throttle 1
8 1307-20Y1-001 Te A A Lh.Lever,Brake 1
9 1307-20Y1-001-001 ey LK (AR Seat.Lh.Lever 1
10 1307-20Y1-001-002 Py L Lh.Lever 1
11 1307-20Y1-001-003 [YES Bolt 2
12 1307-20Y1-001-004 BREE Nut 2
13 1307-20Y1-001-005 Y TRR ) Adjust Nut 1
14 (307-20Y1-001-006 TRET Adjust Screw 1
15 |502-20Y1-001 HALHAE Dustproof Cover. Clutch 1
16 {305-20Y1-001 A _EIR LR Cylinder Assy.Upper 1
17 {305-20Y1-001-001 TR R Cylinder 1
18 [305-20Y1-001-002 y el ikt Rh.Lever 1
19 (305-20Y1-001-003 [IEEESISS Switch.Fr.Brake 1
20 1305-20Y1-001-004 i Washer 1
21 1305-20Y1-001-005 G Spring Washer 1
22 1305-20Y1-001-006 WRET Screw 1
23 1503-20Y1-002-001 BA AR Clutch Wire 1
24 [503-20Y1-002-002 | iletiss Rubber pipe ]
25 [503-20Y1-002-003  |#% Spring 1
26 1503-20Y1-002 HEaLAHE Clutch Wire Assy 1

Page 26




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F4 JF2%-[f#2 SWITCH-LEVER
Fr 5 5 WA R EE i e
Ref Part No. Chinese Description | English Description | Q’ty
27 |F4-027 L Eiut REE Switch.Lh Lever Brake 1
28 [F4-028 TR FIARET Screw, Cylinder 2
29 |F4-029 Front, Cylinder Kit 2
30 |F4-030 Rear, Cylinder Kit 2

Page 27




Motor Legend Enterprise Sdn Bhd

MLE XRAY 200 - Engine and Frame

F5 #[50iHE FRONT BRAKE HOSE
Fr 5 5 HSC A4 R PR e
Ref Part No. Chinese Description | English Description | Q’ty
1 |305-12Y2-002-001 bk Hose. Front Brake 1
2 [305-12Y2-002-002 AL Bolt 1
3 1305-12Y2-002-003 el Washer 4
4 1305-12Y2-002-004 [i5] 5 T Ring. Steady 2
5 1305-12Y2-002-005 AL Bolt 1

Page 28




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F6 A3 ~4f FRONT CALIPER
Fr 5 5 WA R 6
Ref Part No. Chinese Description | English Description | Q’ty
1 1305-12Y2-003-001 GRS NN Bed. Caliper 1
2 [305-12Y2-003-002 S Guide Pin 1
3 1305-12Y2-003-003 HEFHE @D Pad Set, Front 1
4 1305-12Y2-003-004 il Washer 1
5 1305-12Y2-003-005 i 2k a5 Cap. Bush 1
6 1305-12Y2-003-006 REHESE Carrier Set.Caplier 1
7 1305-12Y2-003-007 SHE Boot. Guide Pin 1
8 1305-12Y2-003-008 PRE) Nut 1
9 1305-12Y2-003-009 S Guide Pin 1
10 1305-12Y2-003-010 BRET Bolt 1
11 1305-12Y2-003-011 TSI Bleeder 1
12 1305-12Y2-003-012 THIHE 55 Cap.Bleeder 1
13 [305-12Y2-003-013 | fr o Spring. Pad 1
14 [305-12Y2-003-016 jyis Flange Bolt 2
15 [305-12Y2-003-00A | FZREHL Cylinder Assy. Lower 1

Page 29




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F7 J5 R4 5 % REAR BRAKE ASSY
Fr 5 5 WA R PR e
Ref Part No. Chinese Description | English Description | Q’ty
1 |305-20Y1-005 JE TR SR Rear Brake Assy. 1
2 [305-20Y1-006 JERgER A2 Cylinder Assy. Upper 1
3 1305-20Y1-007 Ja BRI R 4R S 48 Bracket, Rear Brake 1
4 1305-12Y2-008 JETBERI T 4% Caliper Assy. Rear 1
5 [700-5787-06025-AG [V = IBFM6x25 Flange Bolt M6x25 2
6 |700-6177-06-AG R EEM6 Nut M6 2
7 1402-12Y2-006 i Cover 1
8 1305-20Y1-009-001 e Pin 3
9 1305-20Y1-009-002 Pk Cotter Pin 3
10 1305-20Y1-009-003 Ea Rocker 1
11 1305-20Y1-009-004 i Shaft 1
12 1305-20Y1-010 S R A T A Hose, Rear Brake 1
13 1305-20Y1-010-001 el Washer 2
14 {305-20Y1-010-002 R g Flange Bolt 1
15 [305-20Y1-011 LN Pad Set, Rear 2
16 [305-20Y1-009-005 IZEEM6 Nut M6 1
17 {305-20Y1-009-006 3k Joint 1
18 [305-20Y1-006-001 Ja R ZEFF R Switch Rear Brake 1

Page 30




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F8 Ry /B 2% 5 Bt ABSORBER ASSY, FRONT
JF5 =7 HHC TR PR Bt
Ref Part No. Chinese Description | English Description | Q’ty

1 [213-12Y2-001R A R A Right Front shock 1
2 [213-12Y2-001L T RIS 2% Left Front shock 1
3 |215-20Y1-001 TR Steering Stem, Upper 1
4 [216-12Y2-001 TERAR Steering Stem, Lower 1
5 [401-12Y2-001 R4 Clip (Left) 1
6 [401-12Y2-002 PERN i Clip (Right) 1
7 (217-12Y2-001-001 | bk Bearing 1
8 |217-12Y2-001-002 Bz Dustproof Cover 1
9 [217-12Y2-001-003 |84z} Lock Nut 1
10 |217-12Y2-001-004  [#F; Washer 1
11 |217-12Y2-001-005  |#jmiz+t Cap Nut 1
12 |312-20Y1-001 7 T [ 5 Upper Fixed Base, 2
13 |700-5787-10045-AG |22 42#M10X45 Flange Bolt M10X45 2
14 [700-5787-08035-AG [VX=218FM8X35 Flange Bolt M8X35 2
15 |700-5787-08045-AG |2 1EH4M8X45 Flange Bolt M8X45 2
16 [202-12Y2-001 R FESR Bracket, Brake Hose 1
17 |202-12Y2-002 R Clamp A 1
18 [212-12Y2-001 HE Washer 2
19 |700-6177-05-AG 1L ZIREEMS Flange Nut M5 4
20 |700-823-05025-Bz | TrHSkERE] MS5X25|Pan Head Screw 4
21 [700-5787-06012-AG [%285FEM6X12 Flange Bolt M6X12 2
22 {700-97.1-06-AG B Washer 1
23 |202-12Y2-003 AL AR 3 A Clamp B 1
24 [202-12Y2-005 HER) Oil Seal 1
25 [607-12Y2-019 Je FEIH ) Rubber Stopper Plug 4

Page 31



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F9 N4 REAR MUDGUARD INNER FENDER

e 5 WA R PR B

Ref Part No. Chinese Description | English Description | Q’ty
402-20Y1-001 Ja Ve R BT B Rear mudguard 1
700-5787-06016-AG L IEAM6X16 Flange Bolt M6X16 6
212-CPLM-06-AG TR 4 Clip Nut, M6 1
700-6177-06-AG £ 228 RM6 Flange Nut M6 2
700-97.2-06-AG kA9 Washer 2
402-20Y1-012 SEEMT Inner mudguard (frender) 1

Page 32




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F10 ZJE#% AIR CLEANER
FP5 5 A&y PR K
Ref Part No. Chinese Description | English Description | Q’ty
1 [103-20Y4-001 IR SR Air Cleaner Assy 1
2 [103-20Y1-001-001 IR AR Case 1
3 1103-20Y1-001-002 JELS Filter 1
4 1103-20Y4-001-003 TSR AR Cover, Case 1
5 1103-20Y1-001-005 H %] ST4.2X40 Self-Tapping Screw 6
6 1103-20Y1-001-006 i Clip 1
7 1103-20Y1-001-007 TN SR IRET Little Pan Head Screw 1
8 [212-CPLM-06-AG  [#fi)TI2EM6 Clip Nut, M6 3
9 [700-818-06016-AG |4 LIEETM6x16 Pan Head Screw M6x12 3
10 [F10-010 YRR Connecting Tube 1
11 |F10-011 JEM Mesh Filter 1

Page 33




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F11 %% FRAME

FP5 5 A&y PR K
2 o Ref Part No. Chinese Description | English Description | Q’ty

1 [201-20Y4-001 i Frame 1

2 [217-12Y2-001-006 AN Bowl, Lower 1

3 |217-12Y2-001-007 -4 Bowl, Upper 1

4 1209-20Y1-002 RENLREE Engine lifting bracket 1

5 [700-5787-08040-WZ  [7:2% 2 FMBX40 Flange Bolt M8X40 1

6 [700-6187.2-08-AG H BiR EFMS Flange NutM8 5

7 [502-12Y2-003 i Rubber Ring 1

8 |700-5787-0820-WZ 222 IR MBX20 Flange Bolt M8X20 2

Page 34



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F12 RBHHLETFEER BRACKET, ENGINE
F5 5 LI JEL AR =
Ref Part No. Chinese Description English Description | Q’ty
1 1209-20Y1-001 RAHLRTFEEE Bracket, Engine 1
2 |700-5787-08075-WZ |ik:22422M8X75 Flange Bolt M8X75 2
3 |700-6187-08-WZ H HUR M8 Nut M8 4
4 700-5787-08105 22 HEM8X 105 Flange Bolt M8X105 2
5 1209-20Y1-003 RENYLEE B Engine Plate 1
6 |700-2672-08012-WZ |/ HL ki Screw 3
7 1402-12Y4-015 TR SR Guide cover Assy 1
8 [402-12Y4-015-001 S Guide Cover, LH 1
9 [402-12Y4-015-002 e Guide Cover, RH 1
10 [402-12Y4-015-003 U THIAR front faceplate 1
11 [700-845-ST4.2X12-AG |F174TST4.2X12 S?j;}f‘l’gmg Screw 4
12 |700-2672-M6X12 P i KA Sk 2R MGx12 ;Z’;Sl‘;ket big head bolt 4

Page 35




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F13 j5F X REAR FORK
F5 5 AR JEL AR =
Ref Part No. Chinese Description | English Description | Q’ty
1 [206-20Y4-001 Ja X Rear Fork 1
2 |206-20Y1-002 & Washer 2
3 1502-12Y4-004 BEIT Rubber.Chain Touch 1
4 [212-7Z14240-AG Y HiM14X240X1.25  |Shaft.Pivot 1
5 |700-6187-14-AG H B REM14X1.25 Flange Nut M14X1.25 1
6 [221-20Y4-001-005 Tl £ Disc brake wire clip 1
7 |700-2672-5X20 WS FIEFEMS5X20 Hex.Socket Bolt M5X20 4
8 [502-12Y2-019 FEFEIR R Chain protector 2
9 [212-214240-AG W 7S A IEAEMEX12 Hex.Socket Bolt M8X12 2
10 [402-12Y2-016 R a5 Plastic cover 4
11 |221-20Y4-001-001 VHEE RS R Chain.Adjuster briquetting 2
12 [221-20Y4-001-005 B4R WAL Chain.Adjuster bolt 2
13 [700-6170-M8 VR AR I Chain.Adjuster nut 2
14 ]402-12Y4-002 B Chain Case 1
15 |700-5787-06012-AG EZIEM6X12 Flange Bolt M6X12 3
16 |GUZC-2030 FRETHhK Needle bearing 2
17 |700-6177-06-AG % IREEM6 Flange Nut M6 1
18 |YF-20X27X5 i 0Oil seal 4
19 ]502-12Y2-020 POEERS S Chain protector ASSY 1
20 |502-12Y2-020-001 FEER (4D Chain protector 1
21 |502-12Y2-020-002 EERE (P Chain protector (inside) 1
22 {502-12Y2-020-003 LR (I E) Chain protector (bottom) 1
23 [502-12Y2-020-004 e Bush 1
24 [700-6184-6-AG 7N B BIEEEM6 Hex Self-locked Nut M6 3
25 |700-2672-6X55-AG 7S F B Sk M 6X 55 Hex ball screw M6X55 3

Page 36




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F14 52 REAR ROCKER

F5 5 LI JEL AR =
Ref Part No. Chinese Description English Description | Q’ty
1 |206-12Y2-002 FEEA RockerA 1
2 |700-ZC-6000EZ %7K 6000EZ Axletree 6000EZ 2
3 |212-YF-203205 HE20X32X5 Oil Seal 6
4 700-6177-12-AG ZIERIM12X1.25 Flange Nut M12X1.25 3
5 [212-12Y2-018 LHESS Bushing 1
6 [700-5787-12105-WZ  [7:228EH4M12X105 Flange Bolt M12X105 1
7 |206-12Y2-003 B RockerB 1
8 |700-ZC-HK2020 4h7KHK2020 Axletree HK2020 4
9 |212-ZCGJ-001 KT 7K Arthrosis Axletree 1
10 [700-893-20-WZ o FH S B4 Circlip for Shaft 2
11 [700-5787-12095-WZ  [VE=2BH:M12X95 Flange Bolt M12X95 1
12 |212-YF-12Y2-002 FiES ) Oil Seal 2
13 |212-12Y2-019 LHESS Bushing 2
14 [700-5787-12082-WZ  [JEZI2HM12X82 Flange Bolt M12X82 1
15 [700-CT- e Left bush 1
16 [700-CT- VEE SRS Right bush 1

Page 37




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F15 F48, J5914% HANDLEBAR, REAR VIEW MIRROR
75 5 A S YL AR K
Ref Part No. Chinese Description English Description | Q’ty

1 |207-20Y1-002 J7 AT (46 et Hand lebar 1
2 |405-12Y2-001L VYLK RAE R Rear View Mirror (Left) 1
3 [405-12Y2-001R VEVSE K RAEREy Rear View Mirror 1
4 [405-12Y4-001L-001 |/ )54 Rear View Mirror.Lh 1
5 1405-12Y4-001R-001 |47 /5% Rear View Mirror.Rh 1
6 |405-12Y4-001L-002 |j5 #0424 Rear View Mirror, Bolt 2
7 |405-12Y4-001L-003 |/5 #1402 £} Rear View Mirror, Nut 2
8 [504-20Y1-001-1 HTFES E XRAY Grip Cover, Rh 1
, T i :"‘-‘-‘4.._ 9 [504-20Y1-001-2 7T B XRAY Grip Cover, Lh 1

Page 38



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F16 48 FUEL TANK
e 5 s AR YR HoE
Ref Part No. Chinese Description English Description Q’ty
1 |409-12Y4-0011 ipE] Fuel Tank 1
2 1700-2672-M8x12 7S A B A M8 X 12 ;esx;gfgn Bolt Axial 1
3 1502-12Y2-007 OB (#F)  [O-Ring 1
4 [402-12Y2-003 THAR B A Plate, Oil tank 1
5 [700-95-05-AG EYe Washer 5
6 [700-823-05010-AG  |-+5/h s skigsrmsx o |Little Pan Head Screw 5
M5X10
7 1502-12Y2-009 i Rubber Washer 1
8 [409-12Y2-002 VAR A Fuel Tank outlet 1
9 1502-12Y2-008 PiEEs) Rubber Washer 2
10 |700-5787-06016-AG |72 #ZHM6X16 Flang Bolt M6X16 2
11 [202-12Y2-004 AL R BR A SR Set Holder 1

Page 39




~1

Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F17 #i)5# 4 FRONT REAR FOOTREST
Fr 5 5 AR EE i £
Ref Part No. Chinese Description | English Description | Q’ty
1 |220-12Y4-001L B e R AH & Fr. L. Footrest Assy. 1
2 |220-12Y4-001R B A A & Fr. R. Footrest Assy. 1
3 |220-12Y4-002L Je FE AR Rr. L. Footrest Assy. 1
4 |220-12Y4-002R Je AR & Rr. R. Footrest Assy. 1
5 ]700-70.1-08025-AG | /S MIBHM8X25  |Hex.Socket Bolt M8X25| 4
6 |700-6177-08-AG IR EEMS Flange Nut M8 4
7 1220-12Y2-001L-001 |/ 4 i Fr. L. Footrest 1
8 |220-12Y2-001R-001 | A5 1A i Fr. R. Footrest 1
9 [220-12Y2-001L-002 |35 1 Spring 1 2
10 |220-12Y2-001L-003 |44 Cotter Pin 2
11 |220-12Y2-001L-004 | F¢ Washer 2
12 |220-12Y2-001L-005  |4di4H Pin 2
13 [502-12Y2-020 R A A e VARG, s 44 Fr.L.R.Footrest rubber mat 2

Page 40




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F18 iZ1#%, ZR#F, JSHEERIBHT SIDE STAND, LEVERS
e 5 T AR JELH4 R B
Ref Part No. Chinese Description English Description | Q’ty
1 ]205-20Y1-001 prARE Side Stand 1
2 [203-20Y1-001 I Spring, Side Stand 1
3 1212-20Y1-008 REL Y Side Stand Bolt 1
4 1212-12Y2-002 LI DAY i Shoulder Bolt 1
5 1203-20Y1-002 SR Spring, Rear Brake 1
6 |212-12Y2-003 1R EE M6 Flange Nut M6 1
7 1700-5787-06020-WZ |25 M6X20 Flang Bolt M6X20 1
8 |211-12Y3-001 BRI Shift Lever 1
9 |210-20Y1-001 S R BEAR Rear Brake Pedal 1
10 1120-20Y1-001-003 EBAF Lever Kick 1
11 ]1120-20Y1-001-002 b 1S Lock Washer 1
12 [120-20Y1-001 R E Lever Kick, Rubber 1
13 1120-20Y1-001-004 ENER Ball 2
14 [120-20Y1-001-005  |#% Spring ]
15 [120-20Y1-001-006  [&zhiF 55 Socket, Kick Starter 1
16 1120-20Y1-001-007 IR Bolt 1

Page 41



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F19 FiIV = 2% 2 JIeR
SHEERING STEM SHELD FRONT FENDER

FF5 5 AR JEL A4 FR &

Ref Part No. Chinese Description English Description Q’ty
1-1 [403-20Y4-001R-B FEIk B A () Sheering Stem 1
1-2 [403-20Y4-001R-W FEIk B B (E ) Sheering Stem 1
2-1 |403-20Y4-001R-B R A (R ) Sheering Stem 1
2-2 |403-20Y4-001R-W F A EB(E ) Sheering Stem 1
3 1403-20Y4-001-002 H%6 e AR Front wheel,inner fender 1
4 |700-823-05008-AG 7N SKIRETMS XS |Bolt M5XS 4
5 [700-845-ST4.2X12-AG |EZ4TST4.2X12 S?S:‘fging Serew 4
6-1 |403-20Y1-00211-B AUVEHR (BE ) Front Fender (BLACK) 1
6-2 [403-20Y1-002I1-W AUVRAR (F€2) Front Fender (WHITE) 8
7 [700-95-6X18 H6X18 Washer 6X18 4
8 [700-5787-06012-AG EZIEM6X12 Flange Bolt M6X12 4

Page 42




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F20 Bi%8 &8 5% FRONT WHEEL ASSY
Fr 5 5 LA PR B
Ref Part No. Chinese Description English Description | Q’ty
1 ]212-12Y2-009 e h Front Axle 1
2 1304-12Y2-001 THis s Speedometer Gear Box 1
3 |501-11070-17-1 R 4ME110/70-17 Tire. Front 110/70-17 1
4 [301-05Y2-001FRR [HlE =4 Front Hub 1
5 1301-05Y2-002 il Value 1
6 1309-05Y2-001 T A Disc. Front Brake 1
7 [212-LSDS-8X25-WZ |MER] #8542 Bolt 4
8 1212-12Y2-010 feihE L.Bush,F.Wheel 1
9 |6202RS 4k Bearing 2
10 1212-12Y2-036 & Bushing 1
11 |F20-011 FiES ) Oil Seal 1

Page 43




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F21 J5% M B REAR WHEEL ASSY
Fr 5 5 LA EE i i
Ref Part No. Chinese Description English Description | Q’ty
1 ]700-6187-14-WZ JaRe iR REM14X1.25 Nut M14X1.25 1
2 [212-05Y2-013 LHES L.Bush,R.Wheel 1
3 [212-LSDS-8X25-WZ |MER] 8842 Bolt 4
4 1304-05Y2-002 L AR Counter 1
5 1309-05Y2-002 JE TR A Disc. Rear Brake 1
6 1304-05Y2-003 EINE Sensor 1
7 1501-13070-17-1 Ja#ehR130/70-17 Tire. Rear 130/70-17 1
8 1301-05Y2-001RR JERe Rear Hub 1
9 1301-05Y2-002 il Value 1
10 |228-05Y2-001 WA AL Rear Sprocket 1
11 |700-6187-14-WZ JaRe iR REM14X1.25 Nut M14X1.25 1
12 1228-20Y1-002 B R Bolt 4
13 |700-6187-08-WZ B BliiR B M8 Self-locked Nut M8 4
14 1212-12Y2-013 e L.Bush,R.Wheel 1
15 |212-Z14265-WZ JakM14X265X1.25 |Rear Axle 1
16 1222-20Y1-001 B 2% Chain 1
17 |[6302RS LV Bearing 2
18 |212-12Y2-037 wHE Bushing 1
19 [F21-019 biiEz) Oil Seal 1

Page 44




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F22 P i SEAT ASSY
Fr 5 5 LA PR e
Ref Part No. Chinese Description English Description | Q’ty
1 ]408-12Y2-001 A Seat 1
2 [408-12Y2-001-001 A EE Seat Lock Pin 1
3 1408-12Y2-001-002 REEM6 Nut M6 2
4 [408-12Y2-001-003 by Washer 2
5 1202-12Y2-006 A T Set, Seat lock 1
6 |700-819-06030-WZ | +FUiKkIEEIM6X30 Cross Recessed 2

Page 45




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F23 Jh# %M 3#X FUEL COVER SIDE COVER

75 5 LB E A JEL A4 FR =
Ref Part No. Chinese Description English Description Q’ty

1 |403-12Y4-003 AR b 25 AR Fuel Tank Front cover 1

2 1403-12Y2-005 AR B S MR Fuel Tank Lock Front 1

3 [403-12Y4-004L T T RS R LF Front Cover Assy 1

4 [403-12Y4-004L-001 FERTAPR B ES Left side cover upside 1

5 |403-12Y4-004L-002 T TR T & Left side cover underpart 1

6 |403-12Y4-004R HBTAPARE R RH Front Cover Assy 1

7 |403-12Y4-004R-001 TR EES Right side cover upside 1

8 [403-12Y4-004R-002 TR T #B Right side cover underpart 1

9 |[700-95-06-BC B Washer 4

10 {700-70.2-06012-BC WS F B K IRETM6X 12 |Hex.Socket Bolt M6X12 4

B Sk AR 1 i
11 1700-9074-05012-AG j(“lf Skt # R BRETMS ﬁgt;?ll’zan Head Screw 4
12 {700-845-42012-AG I BT ST4.2x12 Si{;ﬁ?gmg Serew 4

Page 46



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F24 3L & JEXE HEAD COVER
F5 5 AR JEL AR =
Ref Part No. Chinese Description English Description | Q’ty
1 [403-20Y4-0061-B SLER () Head Cover (BLACK) 1
2 |402-20Y1-013 KAT S 2R HE head light decorate frame 1
3 |402-12Y4-019 Sk EEVEI S I Bracket V type,head cover 1
4 1700-95-30-WZ MR 2 Rubber 2
5 1700-5787-06035-AG |V 22 IEHEM6X35 Flange Bolt M6X35 2
6 [402-20Y-0041 I8 AU Grid 1
7 1700-823-05010-AG 1EZIEEMSX10 Flange Bolt M5X10 2
8 [212-CPLM-06-AG I A M6 Clip Nut, M6 6
9 |700-818-06020-AG KA L B2 4TM6x20|Pan Head Screw M6x20 4
10 |212-20Y1-001 & Collar 3
11 |502-20Y1-001 [P Y Cushion 3
12 1502-12Y2-010-N SLESCA GED Bracket, head cover 1
13 [212-CPST-AG S g BEST Clip Nut ST 2
14 {700-823-06016-AG +7 4% L #2%5TM6x16  |Pan Head Screw M6x16 3
15 |700-6177-06-AG IZEEM6 NutM6 1
16 H 44T Self-tapping screw 2

Page 47




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F25 1%, J5 Ve, J5 B3R
SIDE COVER, REAR FENDER, REAR COVER
F5 5 HSC AR JEL AR =
Ref Part No. Chinese Description English Description | Q’ty
1 [403-12Y4-007R Ja iR Right Side Cover 1
1.1 |403-12Y4-007R-001 JE A TARCRE AR Rear right decoration cover 1
2 [403-12Y4-007L Ja R Left Side Cover 1
2.1 |403-12Y4-007L-001 Ja 2R B AR Rear Left decoration cover 1
3 |700-95-06-WZ 0oy Washer 2
AV DN i
4 |700-70.2-06012-BC ﬁ g;ﬁj ARET f/ig)ff; Head Screw 2
5 |212-CMLM-06-AG 1% Fr i BEM6 Clip Nut, M6 2
6 |700-845-42016-AG H B ETST4.2%16 Self-Tapping Screw 2
7 1403-12Y4-008 JG BB Rear Cover 1
8 |402-12Y4-005 Ja Vet Rear Cover 1
9 [610-12Y4-002 Ja R4 ARG Rear Reflector Assy 1
10 1610-12Y2-002-002 INFHAEREMS Hex.NutM5 1
11 [610-12Y2-002-003 WA Washer 1
12 1610-12Y2-002-001 Jei S A% Rear Reflector 1
13 [700-5787-06020-AG 2 IZRM6%20 Flange Bolt M6x20 2
14 |700-6177-06-AG % IR EEM6 Flange Nut M6 3
15 [212-20Y1-001 WHE Collar 2
16 |502-20Y1-001 e Cushion 2
17 [700-818-06016-AG + ks LA M6x16 Pan Head Screw M6x16 4

Page 48




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F26 Z82 B LOCK SET

F5 5 LI JEL AR e
Ref Part No. Chinese Description English Description | Q’ty

1 [608-12Y2-001-001 TP Main Switch Assy 1

2 |608-12Y2-001-002 A Seat Lock 1

3 |608-12Y2-001-003 R Fuel Tank Lock Assy. 1

4 |608-12Y2-001-004 AR Keys 2

5 [503-12Y4-004 Al B R 2K Seat Lock line 1

6 |[212-12v2-014 7 5 R A Defend Bolt 2

7 |700-5787-06020-AG | L2 KEM6%20 Flange Bolt M6x20 2

8 |608-12Y2-001 BB L Lock Assy 1

Page 49




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F27 B 64T HEAD LAMP

Fr 5 5 & S PR B
Ref Part No. Chinese Description English Description | Q’ty
1 [602-12Y2-0011 HREAT Sk Head Light Assy 1
2 [602-12Y2-0011-001  [HIHESTAT 52 Head Light House 1
3 1602-12Y2-001-002  [T¥f12V/35/35W Bulb 12V/35/35W 1
4 1602-12Y2-001-004  |#E Clip 2
5 [602-12Y2-001-005 |} Clip 1

Self-Tapping Screw
6 602-12Y2-001-006  |EHATSTA.2%12 ora. 255 g 3
7 1602-12Y2-001-007 | W4]IST Self-Tapping Screw 1
8 1602-12Y2-001-008  [I¥E12V/5W Bulb 12V/5W 1
9 1602-12Y2-001-009  |#F Washer 1

Page 50




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F28 J5 BT/ B 4T4H & REAR LAMP

75 5 LB E A JEL A4 FR &
Ref Part No. Chinese Description English Description Q’ty
1 [602-12Y4-002 Ja R B Rear Lamp 1
2 1700-95-8X18 o pbxe18 Washer @6x¢18 2

3 |700-6177-06-AG % IREEM6 Flange Nut M6

Page 51




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F29 # 4] TURNING LAMP

75 s S 4 TR PR B
Ref Part No. Chinese Description English Description | Q’ty

1 |602-12Y4-004 22 1) T F.L. Turning Lamp 1

2 602-12Y4-005 B A e 1 T F.R. Turning Lamp 1

3 1602-12Y4-006 J& FE B 1A T R.L. Turning lamp 1

4 1602-12Y4-007 J& A 1A T R.R. Turning lamp 1

5 1700-6170-10-WZ B2 EEMI10( 1 5%) Nut M10 4

6 [700-845-42012-AG | BC4TST4.2¢12 Self-Tapping Screw 2

ST4.2x12

7 |212-12Y2-015 RSP Plate 2

8 |700-93-10 R Washer Spring 4

9 |700-96-10X20 B Washer 4

Page 52




Motor Legend Enterprise Sdn Bhd

MLE XRAY 200 - Engine and Frame

F30 {{& SPEEDOMETER

F5 5 A4 TR JEL AR =
Ref Part No. Chinese Description English Description | Q’ty

1 |601-20Y1-001 NE IV Speedometer 1

2 [212-20Y1-001 DRI Screw 2

3 1304-20Y1-001 THH S B Speedometer Gear Box 1

4 [304-20Y1-001-001 |13 24554k Case 1

5 1304-20Y1-001-002 |3k sk 1 Speedometer Gear 1

6 |212-20Y1-016 EX S Bracket, Clock 1

7 |700-5787-06025-AG | L HEHEM6%25 Flange Bolt M6x25 2

8 1601-20Y1-002 IR F Button 1

Page 53




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F31 £ WIRING
e 5 HHSC AR JEL AR &=
Ref Part No. Chinese Description English Description | Q’ty
1 |603-20Y1-001 TR Main Harness 1
2 |107-200-004 A Ignition Coil 1
3 [108-200-001 HOK AR C.D.I. Unit 1
4 606-125-003 gk HL 2% Starter Relay 1
5 [605--002 APt Flasher 1
6 [109-004 L ik Regulator / Rectifier 1
7 [604-125 LI Horn (E-Mark) 1
8 [700-5787-06020-AG |3 2212 M6X20 Flange Bolt M6X20 2
9 [700-6177-06-AG 2L B REM6 Flange NutM6 2
10 [700-5787-06016-AG |12 22 i M6X 16 Flange Bolt M6X16 2
11 [700-5787-06020-AG |12 22 M6X20 Flange Bolt M6X20 1

Page 54



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F32 B BATTERY

55

5

&)

LR

Na=|

B

Part No. Chinese Description English Description Q’ty
607-12Y2-001 F Battery 1
502-12Y2-012 558 [ 5 S 5 Rubber 1

2 Ref
1
2

Page 55




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F33 % T E TOOL KIT

1 iy

I e 5 AR JEL AR =
Ref Part No. Chinese Description English Description | Q’ty

1 |801-001-000 BEZE T H Tool Kit 1

2 1801-001-001 T AL Tool Bag 1

3 |801-001-10X12 10x12JF CHRF Double-ended Wrench | |

3 10x12

1 4 [801-001-14X17 14x177F D4 F ?:;lf’;e'ended Wrench |,

801-001-002 KILFEERHRT Spark Plug Bracket 1

801-001-003 HAEWE2LT) Screwdriver 1

801-001-004 YR LTI T4 Handle 1

Page 56




Motor Legend Enterprise Sdn Bhd

MLE XRAY 200 - Engine and Frame

F34 JH# 2 OIL COOLER
F5 5 A4 TR YLLK &=
Ref Part No. Chinese Description English Description | Q’ty
1 [121-20Y1-001 A% 0il Cooler 1
2 [121-20Y1-002 PRAET Bolt I 2
3 |121-20Y1-003 I Washer I 4
4 |121-20Y1-004 HEA Oil Pipe A 1
5 1121-20Y1-005 MEB Oil Pipe B 1
6 |121-20Y1-006 IR Bolt II 2
7 |121-20Y1-007 I Washer 11 4
8 [700-5787-06020-AG |24 12 FM6X20 Flange Bolt M6x20 2
9 |212-20Y1-001 FESS Collar 2
10 |502-20Y1-001 i Cushion 2
11 |202-20Y1-001 THIVA 38 S48 Bracket, Oil Cooler 1
12 |700-6177-06-AG 2R REM6 Flange Nut M6 1

Page 57




{
(

|y =
|ap=

L\ LT
{
AW\
s Vs
{

R\ A\

Motor Legend Enterprise Sdn Bhd MLE XRAY 200 - Engine and Frame

F35 Wi gE. XNITRER
THROTTLE CABLE, CHOKE VAVLE CABLE

55 5 TS AR JEL AR =
Ref Part No. Chinese Description English Description Q’ty
1 [503-20Y1-001 TR Throttle Cable I 1
2 [503-20Y1-002 TR R Throttle Cable 11 1
3 1503-20Y1-003 N REDAS Choke Valve Cable 1

Page 58



W

Motor Legend Enterprise Sdn Bhd

N,

MLEXRAY 200 - Engine and Frame

F36 J53F REAR HANDLEBAR

e 5 LI JELH4 R =
Ref
Nf) Part No. Chinese Description English Description Q’ty

1 [208-20Y4-001R JE T Rear right handlebar 1

2 [208-20Y4-001L Ja ek T Rear left handlebar 1

3 |700-70.1-8x60 W 7S A IR FEM8x60 Hex.Socket Bolt M8X60 2

4 1700-70.1-8x65 7S A IR FEMBX65 Hex.Socket Bolt M8X65 2

5 1607-12Y2-019 £ ISP Rubber stopper plug 4

6 |700-6187-8-AG %22 A BUREEMS Flange self lock NutM6 4

Page 59




Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F37 T A% TOOL BOX
F5 5 HSCA R JEL AR s
Ref Part No. Chinese Description English Description | Q’ty
1 [607-12Y4-020 TH& 1
2 |700-5787-06016-AG B2 IRFEM6X 16 2
3 [700-95-6X18 H A p6x@18 2

Page 60




Motor Legend Enterprise Sdn Bl MLE XRAY 200 - Engine and Frame

F38-A ¢ STICKER (WHITE COVER)

75 i LA S PR Bt
Ref Part No. Chinese Description English Description | Q’ty
1 |STICKER-WC-01 MEAE1 Sticker, 1 1
2 [STICKER-wC-02  [WifE2 Sticker, 2 1
3 [STICKER-WC-03 W43 Sticker, 3 1
4 [STICKER-WC-04  [lk{E4 Sticker, 4 1
5 [STICKER-WC-05  [WifE5 Sticker, 5 1
6 [STICKER-WC-06  |Wift6 Sticker, 6 1
7 |STICKER-WC-07  [W5{E7 Sticker, 7 1
8 [STICKER-WC-08  [W57ES Sticker, 8 1
9 [STICKER-WC-09  |Wif£9 Sticker, 9 1
10 |STICKER-WC-10  [l57£10 Sticker, 10 1
11 |STICKER-WC-A Wiie (28 Full Set Sticker-BC 1

Page 61



Motor Legend Enterprise Sdn Bhd

MLEXRAY 200 - Engine and Frame

F38-B 57 STICKER (BLACK COVER)

75 s LIRS PR K
Ref Part No. Chinese Description English Description | Q’ty
1 [STICKER-BC-01 yea| Sticker, 1 1
2 [STICKER-BC-02 MitE2 Sticker, 2 1
3 [STICKER-BC-03 M1E3 Sticker, 3 1
4 [STICKER-BC-04 et Sticker, 4 1
5 [STICKER-BC-05 MEAES Sticker, 5 1
6 [STICKER-BC-06 M1£6 Sticker, 6 1
7 |STICKER-BC-07 MitE7 Sticker, 7 1
8 [STICKER-BC-08 i1E8 Sticker, 8 1
9 [STICKER-BC-09 M 1£9 Sticker, 9 1
10 |STICKER-BC-10 MEAE10 Sticker, 10 1
11 |STICKER-BC-A Wiie (28 Full Set Sticker-BC 1

Page 62




